Address: FE LA ERBHHBERFIEINESS 29 f§ 102 S

fc%® M A m iE m E *‘? imu iA iE ﬁ BE /A EI 29-102, Sutong One, Suxitong Science and Technology

Industrial Park, Nantong, Jiangsu P. R. China.Province

TmY E5iE Tel: 0513-89066026
INEBIEMRAUE T orrsio0s0  Nantong Narsei Testing and Certification Co., Ltd. {EELFax: 0513-89117367 PAGE 1/6

~ W W R &
Macro test report

St#(=2 Sample Information: B %452 Report No.: NTC-2211-T01
FHEE(Y IR ABIRA reeds LR 0221018
Client Huachu Welding Technology Co., Ltd. Receiving Date O
Hbit- tamaemEREMEEERE B ZEuLER 800 X REDURAS - =47
Add 800 meters east of Julu toll station, Julu County, s le Stat Normal
ress Xingtai City, Hebei Province ampie status
RS To1 HE: 2
Spec. No. Number
IHAFRIAE - . MR PisS SWRCH15A / 352108592 &
- - ©8°80mm 202210178
Specimen Size Grade / Batch No.
MINE - BHER
Test ltems Microstructure
WA GB/T 226:2015 $RAMEASELR R GRIGER IRIGI0E
Test Method GBI/T 226:2015 Acid etching test for low power structures and defects in steel
T ~
Accept Standard
ISR
T01-1 T01-2

ol R I

HKRfEEL: 10X HORIZEL: 10X

B RENAZHXKOBEEE LTRES. REXHMRE, HES

Note: There are no unfused, cracks or other defects on the cross section of the weld and the HAZ, acceptable.

& Tested by: ‘E
B 1% Reviewed by: = A

#it & Approved by: 17%94%: C|al
HEA Date: 2022 %11 5 16 H ﬁgﬁﬁg‘ME

7=HH Statement:

1. A RE AL =R IGHENE FIE TR Test report without the seal mark of the testing center is invalid;

2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3BTRS E NN R AR (AH IR —RRIEEB—1BEEMR) Any questions on the test report should be put forward in time by client

(Note: The testing samples are kept for one month for retest);

A REZANMBEAE, FESHMRIBS (EEEHIRIM) Test report should not be partly copied without approval of the testing center (Complete
copy is an exception).



LrRSE

i (MA® BEXRRMNEERAT

imgmﬁ}mﬁ /\iiE o Nantong Narsei Testing and Certification Co., Ltd.

k(=5 Sample Information:

(D UV v I =
Micro Examination report

Address: FEITHERBETHBERKIEHNEES 29 & 102 St
29-102, Sutong One, Suxitong Science and Technology
Industrial Park, Nantong, Jiangsu P. R. China.Province

E3}E Tel: 0513-89066026
PAGE 2/6

{&€H Fax: 0513-89117367

R 445 Report No.: NTC-2211-T01

e a ==LV A BRAE WA HHR: 2022.10.18

Client Huachu Welding Technology Co., Ltd. Receiving Date

bt dtEmamEEEMA=RE Rl ZE TR 800 K RESR: gz

Add 800 meters east of Julu toll station, Julu County, S le Stat Normal
ress Xingtai City, Hebei Province ample status

Pe—— e

Spec. No. Number

TR - 28*80mm MR 1 Pit= SWRCH15A / 352108592 &

Specimen Size Grade / Batch No. | 202210178

MR E EHEAR

Test ltems Microstructure

AT GBIT 13298- 2015 (&ERMEBLULKTTE)

Test Method GB/T 13298- 2015 Inspection methods of microstructure for metals

WIS )

Accept Standard

I EUE:

s .ﬁ‘r/;, AT
Lowl S0 o i

ey % L) A L
124E ez X (SHARM)
Weld HAZ-Steel HAZ-Connecting the outer side

L MAEE 200X, TERBELMREAR HESHK
Note: Magnification 200X, no microscopic cracks and abnormal structures, accept

& Tested by:

s

BH1% Reviewed by:

> &

it Approved by:

i

HER Date:

2022 11 B 16 H

)
PER) 48 s>

Fcial BeMfor 31,
RERNGAE

7=HH Statement:

1 AIRE AL = I NEFETZY Test report without the seal mark of the testing center is invalid;
2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

4 REZANMBEAE, FESHMRIBE (EEEHIR5M) Test report should not be partly copied without approval of the testing center (Complete

copy is an exception).

N—”
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LrRSE

BEABKENNEBR2S

7=
m il'“,}lﬂul/\liE o Nantong Narsei Testing and Certification Co., Ltd.

(G UV o

Micro Examination report

k(=5 Sample Information:

==

kR =

Address: FEITHERBETHBERKIEHNEES 29 & 102 St
29-102, Sutong One, Suxitong Science and Technology
Industrial Park, Nantong, Jiangsu P. R. China.Province

E3}E Tel: 0513-89066026
PAGE 3/6

{&€H Fax: 0513-89117367

R 445 Report No.: NTC-2211-T01

é}%g'fﬁ LHRERABIRAE] W$$EIHH . 2022.10.18
Client Huachu Welding Technology Co., Ltd. Receiving Date
Hbdf - tamaemEREMEEERE B ERuhER 800 X RECRA =iz
Add 800 meters east of Julu toll station, Julu County, S le Stat Normal
ress Xingtai City, Hebei Province ampie status
RS Tor e )
Spec. No. Number
IAFAINAE - 2880 MR | FiS SWRCH15A / 352108592 &
: : mm 20221017S
Specimen Size Grade / Batch No.
MR E : TAERLR
Test Items Microstructure
ReTTE: GB/T 13298- 2015 (£ EEHERIGIT5 %)
Test Method GB/T 13298- 2015 Inspection methods of microstructure for metals
IS )
Accept Standard
LI EE:
T01-6 TO1-7

124E RN X I:(%FJWJ”J) X (EEIMU)

Weld HAZ-Steel HAZ-Connecting the outer side
Bt WMAKEE 200X, TERRLUAMFEAR, HEEHE
Note: Magnification 200X, NO Microscopic cracks and abnormal structures, acce -4

& Tested by:
BH1% Reviewed by:
it Approved by:

HHf Date:

7=HH Statement:

%&i

s

5N

T

2022 11 B 16 H

1. R ETTARSLIS =110 ME FAEE TR Test report without the seal mark of the testing center is invalid;
2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;
3BTRS E NN R AR (AH IR —RRIEEB—1BEEMR) Any questions on the test report should be put forward in time by client

(Note: The testing samples are kept for one month for retest);
4 REZANMBEAE, FESHMRIBE (EEEHIR5M) Test report should not be partly copied without approval of the testing center (Complete

copy is an exception).




Address: FETHERBETBERKIEHNEES 29 & 102 St

fol_ﬁm@\ M A ﬁ iE m E‘ *ﬁ imu i* iE ﬁ BE /A ﬁ 29-102, Sutong One, Suxitong Science and Technology

J’ Industrial Park, Nantong, Jiangsu P. R. China.Province
O A3 Nantong Narsei Testing and Certification Co., Ltd. FBIE Tel: 0513-89066026
INEEIEMMRAUE 211021340050 9 9 {EEL Fax: 0513-89117367 PAGE 4 /6

BE RN RS
Hardness Test Report

SEt¥{== Sample Information: £ 452 Report No.: NTC-2211-T01
e e ==LV LIEERAEIRAE Wit HER: 2022.10.18
Client Huachu Welding Technology Co., Ltd. Receiving Date
i - AtEMEmEEEMEeEEE R ZEER 800 X RESIRAS =47
800 meters east of Julu toll station, Julu County,
Address Xingtai City, Hebei Province Sample Status Normal
RS Tor 8 ,
Spec. No. Number
REESIV N 2880 MR 1 PSS SWRCH15A / 352108592 &
: , mm 20221017S
Specimen Size Grade / Batch No.
Mt E HEETREE HV30
Test ltems Vickers hardness
% GBI/T 4340.1- 2009 (@t HELEERRE 551582 s %)
Test Method GB/T 4340.1- 2009 Metallic materials- Vickers hardness test - Part 1: Test method
WIS )
Accept Standard
M #E Test Data:
714 Direction {\I& Location
&+4 Base metal HENHX HAZ J24% Weld
1 2 3 4 5 6 7 8 9
- 177 173 181 312 298 315 171 177 172
- 10 1 12 13 14 15 16 17 18
Transverse 171 175 182 297 288 302 170 172 174
19 20 21 22 23 24 25 26 27
173 172 176 295 312 286 166 173 176
HEETR=EE Picture
123
AI_)L
3% <350HV30, ZERAE.
Note: <350HV30, acceptable.
SV
#3l Tested by: % 4 IS AL
H1% Reviewed by: S PEE) 5 i S
it Approved by: W sSFecialle for 431,
HEA Date: 202211 B 16 H ﬁﬁﬁmﬁmﬁ

7=BH Statement:
1 AR ETALR ERIIENIE FAES TSR Test report without the seal mark of the testing center is invalid;
2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

A KRZANIBEIE, FESHIMRIRSG (GEEE4IIIP) Test report should not be partly copied without approval of the testing center (Complete
copy is an exception).



Address: FEITAE BT GERHRF I EHFIBSS 29 i@ 102 St

fO’_\m® M A ﬁ iE m E‘ *ﬁ imu i* iE ﬁ BE /A ﬁ 29-102, Sutong One, Suxitong Science and Technology

J’ Industrial Park, Nantong, Jiangsu P. R. China.Province
O A3 Nantong Narsei Testing and Certification Co., Ltd. FBIE Tel: 0513-89066026
!WE““_'}WJI/\[E 211021340050 9 9 {58 Fax: 0513-89117367 PAGE5/6

wE R U RS
Hardness Test Report

Sk4#=2 Sample Information: &S Report No.: NTC-2211-T01
SR EEEAERAT D=Lk y022.10.18
Client Huachu Welding Technology Co., Ltd. Receiving Date
btk dtEamamEREMaERE R E TR 800 K RESRES: =47
800 meters east of Julu toll station, Julu County,
Address Xingtai City, Hebei Province Sample Status Normal
e CH i )
Spec. No. Number
TR - . MR | =S SWRCH15A / 352108592 &
: . ©2880mm 20221017S
Specimen Size Grade / Batch No.
MHIRE HEECHEE HV30
Test Iltems Vickers hardness
e E: GB/T 4340.1- 2009 (£ HEEEIX 5 1380 dlarmx)
Test Method GB/T 4340.1- 2009 Metallic materials- Vickers hardness test - Part 1: Test method
ST )
Accept Standard
M ZRE Test Data:
514 Direction {i/& Location
£3#7 Base metal WX HAZ J25% Weld
1 2 3 4 5 6 7 8 9
- 175 174 183 311 294 305 172 171 173
- 10 1 12 13 14 15 16 17 18
Transverse 172 176 189 299 289 311 171 169 172
19 20 21 22 23 24 25 26 27
173 174 171 292 306 278 168 181 179
EER=E Picture
123
A_I_L
%iE: <350HV30, ZEREK.
Note: <350HV30, acceptable. )
& Tested by: W A
1% Reviewed by: = A
HtA& Approved by: W
HER Date: 202211 B 16 H

7=BH Statement:
1 AR ETALR ERIIENIE FAESTCAY Test report without the seal mark of the testing center is invalid;
2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

4 RETNEPEME, FEEFHNHIRE (TESHIBRIM) Test report should not be partly copied without approval of the testing center (Complete
copy is an exception).
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E##=E Sample Information:

=/ 4
_n - - . . .o -
E‘ﬁ“_,}lﬂul/\lm o Nantong Narsei Testing and Certification Co., Ltd.

Address: FE;LHERBHHBERFIENESS 29 & 102 S
29-102, Sutong One, Suxitong Science and Technology
Industrial Park, Nantong, Jiangsu P. R. China.Province

E3}E Tel: 0513-89066026
PAGE6/6

{&€HE Fax: 0513-89117367

BEABKENNEBR2S

wt 2 o f & S

Chemical analysis report

#4452 Report No.: NTC-2211-TO1

TR LNRIERAGIRAT WA R AR 2022.10.18
Client Huachu Welding Technology Co., Ltd. Receiving Date
s AT ERRMARRE FEIEER 800 K | oy =z
' 800 meters east of Julu toll station, Julu County, '
Address Xingtai City, Hebei Province Sample Status Normal
RS To1 i 1
Spec. No. Number
RIS 3 MR | =S SWRCH15A / 352108592 &
Specimen Size Grade / Batch No. 202210178
MRz R - WEDH (Fao )
Test ltems Chemical analysis (product analysis)
GB/T 4336-2016/XG1-2017 BEINFIPREEIN STTRESBHINENLNEBRFAIOEE (BWE)
N W1AY Ne il
quﬁ’i q GB/T 4336-2016/XG1-2017 Carbon and low alloy steel- -Determination of multi-element contents-
est Metho
Spark discharge atomic emission spectrometric method (routine method)
WU ~
Accept Standard

MR EIE Test Data:

e T01-11
Sample No
7i= Element | C[%] | Sil%] | Mn(%] | P%] | S[% | AI[%] | Cri%] | Cul% | N[%l | Mo (%]
S5 Spec. | 0.12~0.19 | =0.12 | 0.27~0.63 | <0.040 | <0.040 | 20.017 - - - -
MEE (%) 0.15 0.06 048 | 0017 | 0010 | 0036 - - - -
Test value
4 Tested by: ‘%Z o
BH1% Reviewed by: - &

it Approved by:

HEH Date:

7=BH Statement:
1 AR ETALR ER I TIE FAES TSR Test report without the seal mark of the testing center is invalid;
2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);
4 RETNEPEE, FEEFHNHIRE (GESHIFRIM) Test report should not be partly copied without approval of the testing center (Complete

copy is an exception).

e

2022F 1M 516 H




Address: FE LA ERBHHBERFIEINESS 29 f§ 102 S

fcm® M A m iE m E‘ *ﬁ iml] iA iE ﬁ BE IA E 29-102, Sutong One, Suxitong Science and Technology

Industrial Park, Nantong, Jiangsu P. R. China.Province

Tay - - . . L 0 E5iE Tel: 0513-89066026
!“EMMW“I’\IE 211021340050 Nantong Narsei Testing and Certification Co., Ltd. {6EL Fax: 0513-89117367 PAGE1/5

~ Wi W R &
Macro test report

SE#¥{SE Sample Information: RELHE Report No.: NTC-2211-T02
TR u: R ABRAE KHEEHE:
2022.10.18
Client Huachu Welding Technology Co., Ltd. Receiving Date T
Hbdf - AtEmEeEmEREEMEEERE R ZRubfER 800 K RESRA =47
Add 800 meters east of Julu toll station, Julu County, S le Stat Normal
ress Xingtai City, Hebei Province ample Status
RS 02 e X
Spec. No. Number
EEESIVE . MR | PisS SWRCH15A / 352108592 &
: : ©8780mm 202210178
Specimen Size Grade / Batch No.
MEINE - EHEAR
Test ltems Microstructure
HEHx: GBI/T 226:2015 {XAVR(EELR R RFEEIRICTNIE
Test Method GB/T 226:2015 Acid etching test for low power structures and defects in steel
IS )
Accept Standard
G vESE
T02-1 T02-2

IUAfEER: 10X IUAEEL: 10X
B RENAZHXNEEE LTREE. REUREMERRE, HEEHK,

Note: There are no unfused, cracks or other defects on the cross section of t%%acceptable.
A <5

& Tested by: ‘% .
B1% Reviewed by: &
#it) Approved by: ’W
HH#f Date: 2022 F 11 5 16 H

7=HH Statement:

1. A RE AL =R IGHENE FIE TR Test report without the seal mark of the testing center is invalid;

2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3BTRS E NN R AR (AH IR —RRIEEB—1BEEMR) Any questions on the test report should be put forward in time by client

(Note: The testing samples are kept for one month for retest);
4 REZANMBEAE, FESHMRIBE (EEEHIR5M) Test report should not be partly copied without approval of the testing center (Complete
copy is an exception).



LrRSE

¥ HENERANANESRELR T
MA

inEiﬁﬁ}QUi’\iE o Nantong Narsei Testing and Certification Co., Ltd.

k(=5 Sample Information:

(D UV v I =
Micro Examination report

Address: FEITHERBETHBERKIEHNEES 29 & 102 St
29-102, Sutong One, Suxitong Science and Technology
Industrial Park, Nantong, Jiangsu P. R. China.Province

E3}E Tel: 0513-89066026
PAGE 2/5

{&€H Fax: 0513-89117367

R &4 S Report No.: NTC-2211-T02

e AR ABIRAT KHEEER: 2022.10.18
Client Huachu Welding Technology Co., Ltd. Receiving Date
- THERATEREMABEERKEEAR 800K | oy .
Add 800 meters east of Julu toll station, Julu County, s le Stat Normal

ress Xingtai City, Hebei Province ampie otatus
ey I
RS 02 e )
Spec. No. Number
AR . MR 1 RS SWRCH15A / 352108592 &

; : @8780mm 20221017S
Specimen Size Grade / Batch No.
MEINE - TREBR
Test Items Microstructure
RITTE: GBIT 13298- 2015 (&EEMLALIRKE)
Test Method GB/T 13298- 2015 Inspection methods of microstructure for metals
WIS ~
Accept Standard
I EE:
T02-3 T02-4 T02-5

Weld

R0 X (SR M)
HAZ-Steel

A X (EESMU)
HAZ-Connecting the outer side

|iE: MAREE 200X, EEMRGMFREAR, HEEHK

Note: Magnification 200X, no microscopic cracks and abnormal structures, a

&M Tested by:

T

BH1% Reviewed by:

> &

#tA Approved by:

T

HER Date:

2022 11 B 16 H

7=HH Statement:

1. A RE AL =R IGHENE FIE TR Test report without the seal mark of the testing center is invalid;
2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;
3 FHRBAANNTUEIREE SR RAHEY (ATWOHER—RRE—NA&EEIE) Any questions on the test report should be put forward in time by client

(Note: The testing samples are kept for one month for retest);
4 REZANMBEAE, FESHMRIBE (EEEHIR5M) Test report should not be partly copied without approval of the testing center (Complete

copy is an exception).



.® . o = Address: LS EPIBHABEREILEHESS 29 i 102 S8
Jo =" MEARENNEERAS 25102 Sor ore, Suer Sk 1o Ty
Tad E3iE Tel: 0513-89066026

m mmmull\lE DETTI050 Nantong Narsei Testing and Certification Co., Ltd. (o Far: 0515.60117367 PAGE 3/5
/4 TASEN H
/i G /R | - ==
Micro Examination report

St¥{== Sample Information: B2 %2 Report No.: NTC-2211-T02

é}%i{i ENRERABRAT LIQ$$E|,HH . 2022.10.18
Client Huachu Welding Technology Co., Ltd. Receiving Date
Hbdf - dtEmamEEEMA=RE Rl ZE TR 800 K RESIRE: =47
Add 800 meters east of Julu toll station, Julu County, s le Stat Normal
ress Xingtai City, Hebei Province ample status
ey I
RS 102 58 )
Spec. No. Number
EEESIV =S 28*80mm MR 1 RS SWRCH15A / 352108592 &
Specimen Size Grade / Batch No. | 202210178
MiIRE AR
Test ltems Microstructure
ReTTE: GB/T 13298- 2015 (£ EEHERIGIT5 %)
Test Method GB/T 13298- 2015 Inspection methods of microstructure for metals
WIS )
Accept Standard
I EUE:
T02-3 T02-4 T02-5

124E R0 X (SR M) X (ERSMU)
Weld HAZ-Steel H

g the outer side

|iE: MAREE 200X, EEHRGNFREAR, HEEHK

Note: Magnification 200X, no microscopic cracks and abnormal structures,

LV

41 Tested by: W
BH1% Reviewed by

it Approved by: W

HHf Date: 2022 11 B 16 H

7=HH Statement:

& 4P

3 yBE <Y

1. A RE AL =R IGHENE FIE TR Test report without the seal mark of the testing center is invalid;
2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;
3 FHRBAANNTUEIREE SR RAHEY (ATWOHER—RRE—NA&EEIE) Any questions on the test report should be put forward in time by client

(Note: The testing samples are kept for one month for retest);
4 REZANMBEAE, FESHMRIBE (EEEHIR5M) Test report should not be partly copied without approval of the testing center (Complete

copy is an exception).



Address: FETHERBETBERKIEHNEES 29 & 102 St

fol_ﬁm@\ M A ﬁ iE m E‘ *ﬁ imu i* iE ﬁ BE /A ﬁ 29-102, Sutong One, Suxitong Science and Technology

J’ Industrial Park, Nantong, Jiangsu P. R. China.Province
O A3 Nantong Narsei Testing and Certification Co., Ltd. FBIE Tel: 0513-89066026
il’i E’ﬁm}'ﬂlhl\lif 211021340050 9 9 {58 Fax: 0513-89117367 PAGE 4 /5

BE RN RS
Hardness Test Report

SEt¥{== Sample Information: 4452 Report No.: NTC-2211-T02
e ar==L IV LIEERAEIRAE Wit HER: 2022.10.18
Client Huachu Welding Technology Co., Ltd. Receiving Date
SETHF RS A T E43 NP . .
Hbdf ;;E(Jj) ta J'EB = ﬁiﬁtﬁ.%ﬁ[f :; TJE;%EH%%'JE&E? t800 *K RS =y
meters east or Julu toll station, Julu Lounty,
Address Xingtai City, Hebei Province ! Sample Status Normal
ey e = D —
RS 0 58 )
Spec. No. Number
REESIV N 28*80mm MR 1 PSS SWRCH15A / 352108592 &
Specimen Size Grade / Batch No. | 20221017S
Mt E HEETREE HV30
Test ltems Vickers hardness
% GBI/T 4340.1- 2009 (@t HELEERRE 551582 s %)
Test Method GB/T 4340.1- 2009 Metallic materials- Vickers hardness test - Part 1: Test method
WIS )
Accept Standard
MLZZE Test Data:
714 Direction {\I& Location
&+4 Base metal HENHX HAZ J24% Weld
1 2 3 4 5 6 7 8 9
- 173 170 174 323 332 328 168 171 172
- 10 1 12 13 14 15 16 17 18
Transverse 171 172 174 315 31 298 176 170 210
19 20 21 22 23 24 25 26 27
177 177 180 256 274 170 168 167 202

TEE~=E Picture

Q\I_L
£ ¥ <350HV30, FEREE,
Note: <350HV30, acceptable.
4 Tested by: ‘% Lol
B1% Reviewed by: - &
#tt7& Approved by: 17%9?%:
HEf Date: 2022F 11 B 16 H

7=BH Statement:
1 AR ETALR ER I TIE FAESFCAY Test report without the seal mark of the testing center is invalid;
2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

A KRZANIBEIE, FESHIMRIRSG (GEEE4IIIP) Test report should not be partly copied without approval of the testing center (Complete
copy is an exception).
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BEABKENNEBR2S

fl’i.._.TmmUi/\ﬁE o Nantong Narsei Testing and Certification Co., Ltd.

E##{=E Sample Information:

WME AR
Hardness Test Report

Address: FE;LHERBHHBERFIENESS 29 & 102 S
29-102, Sutong One, Suxitong Science and Technology
Industrial Park, Nantong, Jiangsu P. R. China.Province

E3}E Tel: 0513-89066026
PAGE 5/5

{&€HE Fax: 0513-89117367

R & 452 Report No.: NTC-2211-T02

TR FEEERABRAT WA HER: 202210 18
Client Huachu Welding Technology Co., Ltd. Receiving Date
btk dtEamamEREMaERE R E TR 800 K RESORES - =47
800 meters east of Julu toll station, Julu County,
Address Xingtai City, Hebei Province Sample Status Normal
RS 02 8 )
Spec. No. Number
=SS . MR | =S SWRCH15A / 352108592 &
: . ©2880mm 20221017S
Specimen Size Grade / Batch No.
MHIRE HEECHEE HV30
Test ltems Vickers hardness
IR GBIT 4340.1- 2009 (£EIH HEEEITS 5135 WKL)
Test Method GB/T 4340.1- 2009 Metallic materials- Vickers hardness test - Part 1: Test method
W _
Accept Standard

ML ZUE Test Data:

J5[a) Direction

fI& Location

5++ Base metal WX HAZ 124% Weld

1 2 3 4 5 6 7 8 9

- 177 172 177 31 309 312 175 174 179

10 11 12 13 14 15 16 17 18

Transverse 166 173 169 305 309 304 171 177 212

19 20 21 22 23 24 25 26 27

174 173 186 276 289 167 169 173 187

EER=E Picture
=S

#giE:
Note:

<350HV30, ERE1K.
<350HV30, acceptable.

& Tested by:

‘E@f;

BH1% Reviewed by:

#t 4 Approved by:
HEH Date:

7=BH Statement:

s

T

2022F 1M 516 H

ﬁ%&ﬂ?mﬁ

1 AR ETALR ERIIENIE FAES TSR Test report without the seal mark of the testing center is invalid;
2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);
A KRZANIBEIE, FESHIMRIRSG (GEEE4IIIP) Test report should not be partly copied without approval of the testing center (Complete

copy is an exception).




